®
A\G A%statif of gﬂéal (i%pliaim;!
Test Report

Report No.: AGC04094180505-001 Date: May 22, 2018 Page 1 of 5
Applicant: Xindao B.V.
Address: P.O. Box 3082, 2280 GB, Rijswijk, The Netherlands

Report on the submitted sample(s) said to be:
Sample Name - 4.000 mAh slim powerbank
Model : P324.95

Sample Receiving Date : May 16, 2018

Testing Period : May 16, 2018 to May 22, 2018
Test Requested . Please refer to next page(s).
Test Method . Please refer to next page(s).
Test Result : Please refer to next page(s).

Tested by: )4‘“7 Xide Reviewed by:

Luoxiao Liwenlong, Felix.Li

Test Engineer Test Team Leader

The results sO iR stestreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
isissued b XSC, this docu ne o \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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Test Requested: Conclusion
1.As specified by client, to determine the Pb content in the submitted sample in accordance with D
California Proposition 65.
2. As specified by client, to determine the Cd content in the submitted sample in accordance b

ass
with California Proposition 65.
3. As specified by client, to determine the phthalates content in the submitted sample in b

ass

accordance with California Proposition 65.
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Test Result(s):
1.Test result of Pb (California Proposition 65)

Unit: mg/kg
Test Method/ Result(s) Client’s
Test Item(s) s MDL .
Equipment 1 2 limit
Refer to
EPA 3052-1996&
Total Lead (Pb) EPA 3050B-1996& 5 N.D. N.D. 100
EPA 6010C-2007
ICP-OES
Conclusion / / Pass Pass /
Note: 1. N.D.=Not Detected (less than method detection limit)
2. MDL =method detection limit

2. The Cd content (CP65)

Unit: mg/kg
Test Method/ Result(s) : .
Test Item(s) . MDL Client’s limit
Equipment 1 2
Refer to
EPA 3052-1996&
Cadmium (Cd) EPA 3050B-1996& 5 N.D. N.D. 100
EPA 6010C-2007
ICP-OES
Conclusion / / Pass Pass /
Note: 1. N.D.=Not Detected(less than method detection limit)
2. MDL=method detection limit
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3. Test results of phthalates content

Unit; %,w/w
_ Test Method/ Result(s) .
Test items Equipment MDL Limit
quip 2
Dibutyl Phthalate(DBP) 0.01 N.D 0.1
Benzylbutyl Phthalate(BBP) 0.01 N.D 0.1
Di-(2-ethylhexyl) Phthalate
(DEHP) Refer to 0.01 N.D 0.1
Di-n-hexy! phthalate(DNHP) CPSC-CH-CR#709.4 0.01 N.D 0.1
GC-MS
Di-isononyl phthalate (DINP) 0.01 N.D 0.1
Di-isodexyl Phthalate(DIDP) 0.01 N.D 0.1
Conclusion / Pass /

Note: 1. 0.1%,w/w =1000mg/kg
2. MDL=method detection limit
3. N.D.=not detected (less than method detection limit)

Sample Description

1 Silver metal shell
2 White plastic
Test Flow Chart
1.For Pb,Cd
Sample Preparation Weigh Sample »| Acid digestion with
microwave/hotplate
DATA < ICP-OES < Filtration

own'i thisstes
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2. For phthalates

Cutting/Preparation

\ 4

A 4

Weigh Sample Sample solvent extraction >

Concentration/ Dilution
of Extracted solution

DATA < GC-MS < Filtration

A

The photo of the sample
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AGC authenticate the photo on original report only
*** End of Report™**
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